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THE FOLLOWING MERCHANDISE WAS(WERE) SUBMITTED ON BEHALF OF THE CLIENT AND IDENTIFIED AS :

CLIENT : CHI MEI CORPORATION..
ADDRESS : 59-1,SAN CHIA,JEN TE HSIANG, TAINAN COUNTY, TAIWAN,R.O.C.
PRODUCT DESCRIPTION : POLY METHYL METHACRYLATE.
: (AS ATTACHED SAMPLE PHOTO).
COLOR : NATURAL.
STYLE/ITEM NO. : ACRYREX® CM-211.
TESTING DATE : 2006/01/05 TO 2006/1/11 .
SAMPLE RECEIVED : 2006/01/05.

WE HAVE TESTED THE SAMPLE(S) SUBMITTED AS REQUESTED AND THE FOLLOWING RESULTS WERE
OBTAINED.

TEST ITEM(S) UNIT METHOD EII\EIITF RESULT
Cadmium (Cd) ppm ICP-AES after reference to EN 1122, 2 nd.

method B:2001 or other acid digestion.

ICP-AES after reference to US EPA 3050B
el ppm or other acid digestion. 2 g

ICP-AES after reference to US EPA 3052

Mercury (Hg) ppm or other acid digestion.

Chromium VI (Cr+6) ppm |As per US EPA 7196A and US EPA 3060A. 2 n.d.
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This Test Report is issued by the Company subject to its General Gonditions of Service printed overleaf. Aftention is drawn to the limitations of liabifity, indemnification,
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DET.
TEST ITEM(S) UNIT METHOD LMT RESULT
PBBs . N
(Polybrominated biphenyls)
Monobromobiphenyl % 0.0005 n.d.
Dibromobiphenyl % 0.0005 n.d.
Tribromobiphenyl % With reference to USEPA3540C or | 0.0005 n.d.
Tetrabromobiphenyl % __| USEPA3550C. Analysis was performed by | 0.0005 n.d.
Pentabromobiphenyl % __| HPLC/DAD, LC/MS or GC/MS. (prohibited | 0.0005 n.d.
Hexabromobipheny % __| by 2002/95/EC (RoHS), 83/264/EEC, and | 0.0005 n.d.
Heptabromobiphenyl % 76/769/EEC) 0.0005 n.d.
Qctabromobiphenyl % 0.0005 n.d.
Nonabromobiphenyl % 0.0005 n.d.
Decabromobiphenyl % 0.0005 n.d.
PBDEs . N .
(Polybrominated biphenyl ethers)
Monobromobiphenyl ether % 0.0005 n.d.
Dibromobiphenyl ether % 0.0005 n.d.
Tribromobiphenyl ether % With reference to USEPA3540C or 0.0005 n.d.
Tetrabromobiphenyl ether % USEPA3550C. Analysis was performed by | 0.0005 n.d.
Pentabromobiphenyl ether % HPLC/DAD, LC/MS or GC/MS. (prohibited | 0.0005 n.d.
Hexabromobiphenyl ether % by 2002/95/EC (RoHS), 83/264/EEC, and | 0.0005 n.d.
Heptabromobiphenyl ether % 76/769/EEC) 0.0005 n.d.
Octabromobiphenyl ether % 0.0005 n.d.
Nonabromobiphenyl ether % 0.0005 n.d.
Decabromobiphenyi ether % 0.0005 n.d.
NOTE : n.d. = not detected.
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